

Clinical Notes

Flu/cx
 Am-wt mtr
 BR 15/80
 Regm (20g)
 HT-12.2 TLCS m

ADVICE

Valonance Hemodialysis 2 Per week from nearest PPP Center
 Erythropoietin 4000 unit v/v 2 Per week post HD
 Iron sucrose 1 mg VMC post HD in 100ml NS
 Cap/Lev+Folic Acid 5 mg OD
 Total fluids intake 24 hrs
 Total protein gm/day
 salt restriction < 5 gm/day
 Refer to Central Kitchen For Diet Chart.

Tab Amlodipine 10 mg OD 9 AM
 Tab Metoprolol xl 50 mg OD 2 PM
 Tab clonidine 100mcg
 Tab Prazosin xl
 Tab Torsemide
 Tab calcitriol 6g 2 mg tabs BD
 Tab Domperidone
 Tab ondansetron
 Tab Sodium Bicarbonate
 Tab Fexofenadine

HTS
 Mrs. Ch. N. K. N
 HTS
 TCA Int/6/5/5